Currently we are only shipping online orders to UK locations.

535-140

FAN INSTALLATION ASSEMBLIES FAN HYDRAULICS 81KW

Ref Description Part No Qty Price
Ref: 10 Description: Motor Unidrive.Var. 11cc Part No: 333/D4254 Qty: 1
Price:
Ref: 20 Description: Fan Cooling Part No: 332/H9718 Qty: 1
Price:
Ref: 30 Description: Spider Fan Part No: 333/C7311 Qty: 1
Price:
Ref: 40 Description: Bolt M10x140 Part No: 1315/3424D Qty: 1
Price:
Ref: 50 Description: Nut Lock M10 Part No: 1370/0303D Qty: 1
Price:
Ref: 60 Description: Clip mounting, Deutsch DT Part No: 7210/0067 Qty: 1
Price:
Ref: 70 Description: Setscrew M6 x 25mm Part No: 1315/0207D Qty: 1
Price:
Ref: 80 Description: Washer (M6) Part No: 1420/0006D Qty: 1
Price:
Ref: 90 Description: Nut (M6) Part No: 1370/0103D Qty: 1
Price:
Ref: 100 Description: Clip 20mm Part No: 821/00306 Qty: 1
Price:
Ref: 110 Description: Sensor Dual Output Speed Part No: 716/D2727 Qty: 1
Price:
Ref: 110 Description: Sensor Dual Output Speed Part No: 716/D2727 Qty: 1
Price:
Ref: 140 Description: Bolt M8x45mm Part No: 1315/3311D Qty: 1
Price:
Ref: 150 Description: Valve Check 2.5 Bar Part No: 334/G3218 Qty: 1
Price:
Ref: 160 Description: Adaptor Part No: 1620/2066 Qty: 1
Price:
Ref: 170 Description: Adaptor 1/4"BSP x 9/16"SAE Part No: 1620/2051 Qty: 1
Price:
Ref: 180 Description: Guide hose Part No: 331/50251 Qty: 1
Price:
Ref: 190 Description: Hose 1/2in 1460L Part No: 613/33900 Qty: 1
Price:
Ref: 200 Description: Hose 1/2" BSP H/P 1280 mm LILAC Part No: 332/R8147 Qty: 1
Price:
Ref: 210 Description: Hose 1/4" BSP 1200 mm Part No: 611/31300 Qty: 1
Price:
Ref: 220 Description: Adaptor Bulkhead M/M Part No: 816/90005 Qty: 1
Price:
Ref: 230 Description: Adaptor Elbow M/F Part No: 816/90004 Qty: 1
Price:
Ref: 240 Description: Tie cable, locking Part No: 826/11436 Qty: 1
Price:
Ref: 250 Description: Spacer 18 mm Thick Part No: 334/C9860 Qty: 1
Price:
Ref: 260 Description: Washer (M8) Part No: 1420/0007D Qty: 1
Price:
Ref: 270 Description: Nut Lock M8 Part No: 1370/0203D Qty: 1
Price: